Reference NO...........coeuue..

Applicant.........cccoevvvveennnn,
AdAress.....ccoocevvveiiiiieeen,
Manufacturer ....................
AdAress.....ccooceveeiniiieeenn
Product......ccccoovveniiiieenn
Model(S). «ccvvvvrrreeeiiiiiiieeenn,
Brand name ..........ccceeee
Standards.........ccccceveeiinnen.
Date of Receipt sample ....

Date of TeSt...ccoeevvevrvervvnnnen.

Date of Issue.........cccceee...

Test Result.....cccooeeevieeinnnnns

Remarks:

TEST REPORT

WTD21D01009766W001 V2
2ADCS6720

Inforce Computing Inc.

48820 Kato Road, Ste 600B, Fremont, CA94538, United
States of America.

Inforce Computing Inc.

48820 Kato Road, Ste 600B, Fremont, CA94538, United
States of America.

Application Ready Platform 6720
6720

Smart

FCC CFR47 Part 15.247

2021-02-19
2021-02-20 to 2021-04-06
2021-05-12

Pass

The results shown in this test report refer only to the sample(s) tested, this test report cannot be
reproduced, except in full, without prior written permission of the company. The report would be invalid
without specific stamp of test institute and the signatures of compiler and approver.

Prepared By:
Waltek Testing Group Co., Ltd.

Address: No. 77, Houjie Section, Guantai Road, Houjie Town, Dongguan City, Guangdong, China

Compiled by:

|
{

eV

Tel: +86-769-2267 6998
Fax: +86-769-2267 6828

Approved by:

X1lao

Levi Xiao / Project Engineer

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn

Page 1 of 124


http://www.waltek.com.cn/

Reference No.: WTD21D01009766W001 V2 Page 2 of 124

2 Contents
Page
1 (@@ Y = = 1 1
2 (OL@ VI I =1V IR 2
3 REVISION HISTORY ittt ettt ettt ettt s et e e s bt e e s ettt e e e sabee e s s b besesasbaesesabesessbbasssasbassssabeseesssbanesssbansens 4
4 GENERAL INFORMATION . ...ttt ettt e ettt e et e et e e e st e e e s eabe e e s sabbe e e sbtesessabeeesssbaeeeansaeessssresesssanees 5
4.1 GENERAL DESCRIPTION OF E.U.T . oottt ettt ettt e et e e e sbae e e s sab e e e s sabae e s sabeneeseraees 5
A B 1= 7 TR0 i = O R 5
e I O Y N[N = 6
N =S Y, (] o =S 7
LSS LIRS O Y L 2N 8
EQUIPMENT USED DURING TEST ...ioiiiiiiie ittt ste ettt s e teestve s aaesave e sstaesnte s sntaesnteesnteesnsessnseesnnesnnes 9
LT R T @ T U1V 1= Nt ST IS R 9
6.2 DESCRIPTION OF SUPPORT UNITS ...utiiiiiiiiiiiiiie i e ettt e s ettt e s etie s s staee e s sabeeessbtesesestesssssbeeessbeessssssessssssenesseseens 9
6.3  MEASUREMENT UNCERTAINTY Leuviiiiittiieiitieesiitereesitteeessstessssssesssassesssssssssssssesesassessesssesssssssesessssessssssnessssenes 10
A I =S o o X o[ 122 10
6.5 TEST EQUIPMENT CALIBRATION ....ciittiieiitieeeiteeeesetteeesestesesssseeesasaesesssesssssssesesasseesesssesssssssessssssessssssenesssseenes 10
7 RADIATED EMISSIONS ...ttt ettt et e et e e e bt e e e s s bt e e e et b e e e aabteeeessbeeesasbbeeesasteesesabeeessrenes 11
A R L U I B O =T =1 =7 T N TR 11
A =3 E T = U= TP 12
7.3 SPECTRUM ANALYZER SETUP ....uutttiiiiii ittt s s se ittt s s e s st e sbb b et e s e s e s s sab b b e e e e s e s s sbb bbb e e e s e s s sasb bbb e e e e e s s ssabbbeaeeeeas 13
A I =S W o =T 101 = 51U = PR 14
7.5 CORRECTED AMPLITUDE & MARGIN CALCULATION ..utttiiiiiiiiiittttii e e e e e s iiibirte e e e e s s sabbaaesessssseabbbbasssessssababsssseeas 14
7.6 SUMMARY OF TEST RESULTS . .itttiiiiiiiiiititiiit e s seibt ettt e s s s e ibb b et e s e s s s s sbb bbb e e e s e s s sb bbb baeesesssaab bbb e e e eesssaabbbeaeeeeas 15
8 CONDUCTED SPURIOUS EMISSIONS ... .ottt ettt ettt e sttt a s s st a e s s st b e s s saban e e s erbae s 31
ST R I =S = 10 Tod = 51U =S 31
ST A I = =1 U I R 32
9 BAND EDGE MEASUREMENT ..ottt ettt et e e s et e e e e bt e e s e s abe e e s ssbbe e e seabeesssabenessreeens 48
SR R I =S = 10 | 11 L] = 48
S I = =T I R 49
10 6 DB BANDWIDTH AND 99% BANDWIDTH MEASUREMENT .......coooiiiiiee e 58
10.1 TEST PROCEDURE .. .ciiiii ittt ittt ie e et st b ettt e e e e e s a et e e e et s e bbb e et e e e s s e bbb b e e e s e e s s e bbb b b eesesesssabbbbbaeesesssabbbbbeeesessanes 58
10.2 T E ST RESULT . ittt e et e e e e e st e bbb et e e e e s s e bbb b e e e s e e s s e bbb b e e e e e seessabbbbbeeesesssabbbbbasesesssnes 58
L =TI = R N N 1 = N O TR 58
L =TI A N N 1 = NNt TR 59
11 MAXIMUM PEAK OQUTPUT POWER ... .ottt ettt sttt e sttt e s satan e s s bt e e s s eata e e saees 90
11.1 LI =SSR md 20 L0110 ] = 90
11.2 LSS R {51 R 91
7Y =] 8 = U 91
7Y = 92
12 POWER SPECTRAL DENSITY oottt ettt e vt e ettt e s et ee e e st ae s s s baes e s eabeeessateesesbaeeessabenesssbeeeeans 107
12.1 LIS md 20 T0] = 10 =] = 107
12.2 LSS R {51 S 107
7Y =] 8 =t 107
LI = ] OO 108
13 ANTENNA REQUIREMENT ..ottt ettt sttt et et e et e st eesbe e e te e e aeeesteaebaeeteeeneeenbeeeneeeneas 123
T4 RE EXPOSURE ... ..ottt ettt ettt ettt e s et e e st b e e e s bte e e s ehb e e e s aabaesesabeseessbbasesssbbesesabansessabasesasbaneeins 124

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn


http://www.waltek.com.cn/
http://www.waltek.com.cn/
http://www.waltek.com.cn/

Reference No.: WTD21D01009766W001 V2 Page 3 of 124

15 PHOTOGRAPHS OF TEST SETUP AND EUT. ..ot 124

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn


http://www.waltek.com.cn/
http://www.waltek.com.cn/
http://www.waltek.com.cn/

Reference No.: WTD21D01009766W001 V2 Page 4 of 124
3 Revision History
Date of
. Date of Date of
Test report No. Receipt Test Issue Purpose Comment Approved
sample
2021-02-20
WTDngngWGG 2021-02-19 to 2021-04-06 original - Replaced
2021-04-06
2021-02-20
WTD21D01009766
WO001 V1 2021-02-19 to 2021-05-12 | vsersion 1 Updated Replaced
2021-04-06
2021-02-20
WTD&}&T\%Q?GG 2021-02-19 to 2021-05-12 | version 2 Updated Valid
2021-04-06

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn



http://www.waltek.com.cn/
http://www.waltek.com.cn/
http://www.waltek.com.cn/

Reference No.: WTD21D01009766W001 V2

4.1

4.2
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General Information

General Description of E.U.T.

Product:
Model(s):
Wi-Fi Specification:

GPS:
Bluetooth Version:

Hardware Version:

Software Version:

Details of E.U.T.

Operation Frequency:

Max. RF output power:

Type of Modulation:

Antenna installation:

Antenna Gain:

Ratings:

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn

Application Ready Platform 6720

6720

2.4G-802.11b/g/n HT20/n HT40
5G-802.11a/n/ac HT20 /n/fac HT40 /ac HT80
Support

Bluetooth v5.0 with BLE

6720-P2

Android Q 10.0

WiFi:

802.11b/g/n HT20: 2412~2462MHz
802.11n HT40: 2422~2452MHz
BLE:2402-2480MHz

WiFi(2.4G):
ANT 0: 18.60dBm
ANT 1: 17.61dBm

Total:25.47dBm
BLE: 5.84 dBm

WiFi: DSSS, OFDM
BLE:GFSK

WIFi/BLE: External antenna with RP-SMA connector

5.3dBi
DC 12V For Battery
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4.3 Channel List
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WIFI
Channel | Frequency | Channel | Frequency [ Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 2412 2 2417 3 2422 4 2427
5 2432 6 2437 7 2442 8 2447
9 2452 10 2457 11 2462 12 -
BT BLE
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
0 2402 1 2404 2 2406 3 2408
4 2410 5 2412 6 2414 7 2416
8 2418 9 2420 10 2422 11 2424
12 2426 13 2428 14 2430 15 2432
16 2434 17 2436 18 2438 19 2440
20 2442 21 2444 22 2446 23 2448
24 2450 25 2452 26 2454 27 2456
28 2458 29 2460 30 2462 31 2464
32 2466 33 2468 34 2470 35 2472
36 2474 37 2476 38 2478 39 2480

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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44 Test Mode

Table 1 Tests Carried Out Under FCC part 15.247

Test Items Mode Data Rate Channel | TX/RX
802.11b 1 Mbps 1/6/11 TX
) 802.11g 6 Mbps 1/6/11 TX
Maximum Peak Output Power
802.11n HT20 108 Mbps 1/6/11 TX
802.11n HT40 150 Mbps 3/6/9 X
802.11b 1 Mbps 1/6/11 TX
802.11g 6 Mbps 1/6/11 X
Power Spectral Density
802.11n HT20 108 Mbps 1/6/11 TX
802.11n HT40 150 Mbps 3/6/9 X
802.11b 1 Mbps 1/6/11 TX
802.11g 6 Mbps 1/6/11 TX
6dB Bandwidth
802.11n HT20 108 Mbps 1/6/11 TX
802.11n HT40 150 Mbps 3/6/9 X
802.11b 1 Mbps 1/6/11 TX
802.11g 6 Mbps 1/6/11 X
Band Edge
802.11n HT20 108 Mbps 1/6/11 TX
802.11n HT40 150 Mbps 3/6/9 TX
802.11b 1 Mbps 1/6/11 TX
] ) o 802.11g 6 Mbps 1/6/11 X
Transmitter Spurious Emissions
802.11n HT20 108 Mbps 1/6/11 TX
802.11n HT40 150 Mbps 3/6/9 TX

Table 2 Tests Carried Out Under FCC part 15.247

Test Items Mode Data Rate Channel | TX/RX
Maximum Peak Output Power BT BLE 1 Mbps 0/19/39 TX
Power Spectral Density BT BLE 1 Mbps 0/19/39 TX
6dB Bandwidth BT BLE 1 Mbps 0/19/39 X
Band Edge BT BLE 1 Mbps 0/19/39 TX
Transmitter Spurious Emissions BT BLE 1 Mbps 0/19/39 TX

Note :Parameters set by test software during channel & power tests, the software provided by the
customer was used to set the operating channels as well as the output power level. The RF output
power set is the power expected by the manufacturer and is going to be fixed on the firmware of the
final product .

Waltek Testing Group Co., Ltd.
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5 Test Summary
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(Exposure of Humans to RF Fields)

Test Items Test Requirement Result
15.247(d)

Radiated Spurious Emissions 15.205(a) PASS
15.209(a)

Conducted Spurious Emissions 15.247(d) PASS

Conducted Emissions 15.207(a) N/A

6dB Bandwidth 15.247(a)(2) PASS

Maximum Peak Output Power 15.247(b)(3),(4) PASS

Power Spectral Density 15.247(e) PASS

Band Edge 15.247(d) PASS

Antenna Requirement 15.203 PASS

Maximum Permissible Exposure 1.1307(b)(1) PASS

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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6.1 Equipments List
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Equipment Used during Test

3m Semi-anechoic Chamber for Radiation Emissions Test site 1#

o Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
1 Spectrum Analyzer R&S FSP30 100091 2020-04-20 2021-04-19
2 Amplifier Agilent 8447D 2944A10178 | 2020-04-20 | 2021-04-19
3 T”'ogArireﬁdaba”d SCHWARZBECK | VULB9163 336 2020-08-22 | 2021-08-21
Coaxial Cable
4 (below 1GH?z) Top TYPE16(13M) - 2020-04-20 2021-04-19
5 Broa/‘i;]kt’::ga'*om SCHWARZBECK | BBHA 9120 D 667 2020-04-25 | 2021-04-24
6 Broa/‘i;]kt’::ga'*om SCHWARZBECK | BBHA 9170 335 2020-04-20 | 2021-04-19
Broadband COMPLIANCE
7 Preamplifier DIRECTION PAP-1G18 2004 2020-04-20 2021-04-19
8 Coaxial Cable 1,16 \ 3. NJ-8MIFA| 1GHZ-18GH?Z NA 2020-04-20 | 2021-04-19
(above 1GHz)
3m Semi-anechoic Chamber for Radiation Emissions Test site 2#
o Calibration
Item Equipment Manufacturer Model No. Serial No Calibration
Date Due Date
1 Test Receiver R&S ESCI 101296 2020-04-20 2021-04-19
2 T”'ngtre‘;%daba”d SCHWARZBECK | VULB9160 | 9160-3325 | 2020-04-25 | 2021-04-24
3 Active Loop Antenna | Com-Power Corp. AL-130R 10160007 2020-05-06 2021-05-05
4 Amplifier ANRITSU MH648A M43381 2020-04-20 2021-04-19
5 Cable HUBER+SUHNER CBL2 525178 2020-04-20 2021-04-19
RF Conducted Testing
o Calibration
[tem Equipment Manufacturer Model No. Serial No. Calibration Due Date
Date
EMC Analyzer
1. Agilent E7405A  |MY45114943| 2020-04-20 | 2021-04-19
(9k~26.5GHz2)
2. Spectrum Analyzer R&S FSP30 100091 2020-04-20 2021-04-19
3 | EXA Signal Analyzer | Malaysia Keysight | N9010A | MY50520207 | 2020-04-20 | 2021-04-19
6.2 Description of Support Units
Equipment Manufacturer Model No. Series No.
Computer Dell K053 /
Mouse Lenovo APO1 /

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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6.3 Measurement Uncertainty

Parameter Uncertainty
Radio Frequency +1x10°
RF Power +1.0dB

RF Power Density +2.2dB

+ 5.03 dB (Bilog antenna 30M~1000MHZz)
+ 5.47 dB (Horn antenna 1000M~25000MHz)

Radiated Spurious Emissions test

Conducted Emissions test + 3.64 dB (AC mains 150KHz~30MHZz)
+ 3.12 dB (9kHz~30MHz)
Conducted Spurious Emissions test +4.21 dB (30M~1000MHZz)

+ 5.14 dB (1000M~26500MHz)

6.4 Test Facility

The test facility has a test site registered with the following organizations:

ISED CAB identifier: CN0O013. Test Firm Registration No.: 7760A.

Waltek Testing Group Co., Ltd. Has been registered and fully described in a report filed with the Industry
Canada. The acceptance letter from the Industry Canada is maintained in our files. Registration number
7760A, October 15, 2016.

FCC Designation No.: CN1201. Test Firm Registration No.: 523476. Certificate Number: 4243.01
Waltek Testing Group Co., Ltd. EMC Laboratory “has been registered and fully described in a report filed
with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is maintained in

our files. Registration number 523476, September 10, 2019.

6.5 Test Equipment Calibration

All the test equipments used are valid and calibrated by CEPREI Certification Body that address is
No0.110 Dongguan Zhuang RD. Guangzhou, P.R.China.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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7 Radiated Emissions

Test Requirement: FCC CFR47 Part 15 Section 15.209 & 15.247
Test Method: KDB 558074 D01 15.247 Meas Guidance v05 August 24, 2018;
ANSI C63.10:2013
Test Result: PASS
Measurement Distance: 3m
Limit:
Field Strength Field Strength Limit at 3m Measurement Dist
Frequency _
(MHz) uV/m bistance uV/m dBuV/m
(m)
0.009 ~ 0.490 | 2400/F(kHz) 300 10000 * 2400/F(kHz) 20l0g®?*%FkHD) | g0
0.490 ~ 1.705 | 24000/F(kHz) 30 100 * 24000/F(kHz) 20log4°YFkH2) 4 40
1.705 ~ 30 30 30 100 * 30 20l0g®? + 40
30 ~ 88 100 3 100 20log™®”
88 ~ 216 150 3 150 20log™**”
216 ~ 960 200 3 200 20log®®”
Above 960 500 3 500 20log®®”

7.1 EUT Operation

Operating Environment :

Temperature: 23.5°C
Humidity: 52.1 % RH
Atmospheric Pressure: 101.2kPa

EUT Operation :

The test was performed in WIFI link and BLE link mode, the test data were shown in the report.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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7.2

Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using the
setup accordance with the ANSI C63.10.

The test setup for emission measurement below 30MHz.

Semi-anechoic 3m Chamber
Turn Table From 0° to 360°

>|

Turn Table

0.8m

< ---

D pectrum AMP ompbining
| sysiem_| Network

The test setup for emission measurement from 30 MHz to 1 GHz.

>

Semi-anechoic 3m Chamber
Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°
3m )l
0.8m Turn Table

System Analyzer Network

< ---

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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The test setup for emission measurement above 1 GHz.

Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

[ bore-sight antenna ]

A
]
]
[}
]

1.5m,

E Turn Table Absorbers

; AAAA

| |
_I__

System Analyzer Network

7.3 Spectrum Analyzer Setup

Below 30MHz
SWeep SPEEd .....ccvvviiiiee e Auto
IF Bandwidth........cccccooviiiiiiiieie e 10kHz
Video Bandwidth.............................L 10kHz
Resolution Bandwidth..............cccoecvivennnenn. 10kHz
30MHz ~ 1GHz
Sweep Speed .....ooooiiiiiiii e, Auto
DeteClOr ..uvvuiiiiiiieeiie e PK
Resolution Bandwidth..............ccoecvvieeneennn. 100kHz
Video Bandwidth............................l 300kHz
Above 1GHz
Sweep Speed .....coooveiiiiiie e Auto
(D<= o] (o ] PN PK
Resolution Bandwidth..........ccccccvvvvvviveennneen. 1MHz
Video Bandwidth......................................... 3MHz
(D<= o) (o | PN Ave.
Resolution Bandwidth............ccccevvvvvvvienee... 1MHz
Video Bandwidth.......................................... 10Hz

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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7.4

7.5

Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane for below 1GHz and 1.5m for

above 1GHz.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is moved from 1m to 4m to find out the
maximum emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are performed in X,Y and Z axis positioning(X denotes lying on the
table, Y denotes side stand and Z denotes vertical stand),the worst condition was tested putting the
eut in Z axis,so the worst data were shown as follow.

8. A 2.4GHz high —pass filter is used druing radiated emissions above 1GHz measurement.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit
for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Limit

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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7.6  Summary of Test Results

Remark: For the WIFI, Both antenna 0 and antenna 1 are tested, and only the worst data antenna 0
is put in the report

Wifi:

Test Frequency: 9KHz~30MHz

The measurements were more than 20 dB below the limit and not reported.

Test Frequency : 30MHz ~ 1GHz (only the worst-case plots for each mode)

802.11b: Middle Channel 2437MHz (Vertical)

0
YY) SRR UOUUUE UURRE N SO S0 SO UUOPRNRRRISRRURIO SUOPUPRRRTS SO ORI SRR SO . S0
P S . e SN S N SO T O
-30
-40.0 : i 1 1 1 ! : : | |
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
No. Freq. Reading | Factor Result Limit  [Margin| o iccior | Remark

(MHz)  [(dBuv/m)| (dB) [(dBuv/m)|(dBuVv/m)| (dB)

1 36.7900| 48.22 -15.28 32.94 4000 | -7.06| QP
2 68.8000( 47.68 -14.87 32.81 40.00 | -7.19| QP
3 141.5500( 43.11 -16.27 26.84 43.50 |[-16.66] QP
4 237.5800| 43.15 -11.25 31.90 46.00 [-14.10] QP
5 384.0500| 30.99 -6.69 24.30 46.00 [-21.70] QP
6 666.3200| 32.15 -0.60 31.55 46.00 (-14.45( QP

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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802.11b: Middle Channel 2437MHz (Horizontal)

20.0

dBuV/m

70

31}

50

40

Limit:

20

20 ' ' <
10
n T . . ]
-10
-20 - _
=30 - _
4[“1 . | . H H |
3000 40 B0 E0D 70 B0 300 400 00 &OD F00 1000.0 MWHz
Freq. Reading Factor Result Lirmnit Margin

NO 1 mabzy By By | Buvimy | Bumy | By |DRtester | Remak

1 36.7900| 3967 | -15.28 | 2439 | 4000 |-1561| o

2 66.2662| 4550 | -1460 | 3090 | 4000 | -510| oP

3 105.8055| 4623 | -13.25 | 3298 | 4360 |-1052] QP

] 182.2889| 4566 | -14.19 | 3147 | 4350 |-1203] P

5 7424300] 4839 | 1114 | 3725 | 4600 | B75| QP

3 500.0900] 5259 | 275 | 56.34 | 46.00 |-1066| GF

Waltek Testing Group Co., Ltd.
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802.11g: Middle Channel 2437MHz (Vertical)

80.0  dBuV/m
5 5 5 5 Lim#: —
70 ; ; i | —
;
0 : ; : ; :
30
20
10
0
20
-30
-40.4 : N ] ; i P ;
30.000 40 50 G0 70 80 300 400 500 600 700 1000.0 MHz
No. (ﬁquz') (ﬁgﬁff'ﬁ; F(?Jg?r {d%?;%!*lrtn) (dém}m) “}?fsg)'" petector] Remar
1 34.8500| 48.73 -15.94 32.79 40.00 | -7.21 QP
2 66.4989| 47.09 -14.62 32.47 40.00 | -7.53 QP
3 105.6600| 42.40 -13.32 29.08 43.50 |-14.42| QP
4 238.5500| 40.25 -11.23 29.02 46.00 |[-16.98| QP
5 298.6900| 34.19 -7.87 26.32 46.00 |-19.68| QP
6 664.3800| 31.15 -0.63 30.52 46.00 |-1548| QP

Waltek Testing Group Co., Ltd.
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802.11g: Middle Channel 2437MHz (Horizontal)

80.0 dBu¥/m
. . C | Limit —
20 | VNS WU N BO0 U SOV A e Magn: —
60
50
40
30
20
10
0
FYSN UUUUUTS TPV VT NV VUV VR VO SORTUVUTURUNVRTURTUTS EUUTUVUUN: VHVRTURTS FOTUUIOL SUUTUS SUUOE SO BNt O
o 1 T e T R TUR RN R TR R s SO
-40.0 : N : : L ;
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
No. ('rm') (ﬁéﬁfjﬂ% F(Ecjig?r (d%iifljgm) (déLT/i}m) h:adrg)in Detector | Remark
1 67.8300| 47.35 | -14.76 | 3259 | 40.00 | -741| QP
2 87.2300| 50.52 -15.562 35.00 40.00 | -5.00| QP
3 101.7800] 50.15 | -13.20 | 36.95 | 4350 | -6.55| QP
4 205.5700| 44.42 -12.04 32.38 4350 [-11.12| QP
5 239.5200| 50.14 | -11.21 | 38.93 | 46.00 | -7.07| QP
6 900.0900| 33.53 | 2.75 | 36.28 | 46.00 | -9.72| QP
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802.11n: Middle Channel 2437MHz (Vertical)

80.0 dBuV/m
. " . . b ; ; . : Limit: —
000 b T A S A b Margine —
1] I I
50
40
30
20
10
0
TN S - SRR SO SO S S SO A— SRRSO SN SO A S
al A N IR
30
iy N N N : : . :
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MH=z
Freq. Reading | Factor | Result Limit  |Margin

No. | (MHz) |(@Buvim)| (dB) |(dBuvim) |(@Buvim)| (aB) |PEre"| Remark

1 35.8200| 4859 | -1563 | 32.96 | 40.00 |-7.04| QP

2 66.8600( 47.93 -14.65 33.28 40.00 | -6.72| QP

3 103.7200| 47.59 | -13.24 | 3435 | 4350 | 9.15| QP

4 239.5200( 42.03 -11.21 30.82 46.00 |-15.18| QP

5 411.2100| 34.26 | -6.24 | 28.02 | 46.00 |-17.98] QP

6 666.3200| 30.60 | -060 | 30.00 | 46.00 |-16.00] QP
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802.11n: Middle Channel 2437MHz (Horizontal)

80.0

70

50

30

20

10

-20

-30

dBuV/m

-40.0

30000 40

50 60 70 80

300

400

500 600 700 1000.0 MHz

No. (I;:Ecl') g;ﬁmﬁ) F(?igfr (dpéiiﬁlr:n) (dém}m) Nl:?ertg)m Detector | Remark
1 67.8300| 46.75 | -14.76 | 31.99 | 4000 | -8.01| QP
2 103.7200| 49.00 | -13.24 | 3576 | 43560 | -7.74| QP
3 181.3200| 4583 | -14.28 | 31.55 | 4350 |-11.95 QP
4 237.6800| 4914 | 1126 | 37.89 | 4600 | -8.11| QP
5 6042400 27.90 | 122 | 26.68 | 46.00 |-1932] QP
6 967.9900| 2717 | 498 | 32.15 | 54.00 |-21.85] QP
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Remark: The current test plots doesn’t have the fundamental signal, It's blocked by the filter
802.11b: Middle Channel 2437MHz (Vertical)

90.0 dBuV/m
Lok —
80 AVG —
70
[71] 11
| 7 2
50 3 M“M?%‘”’** o o
0 A NNW “
pr
AN e
0 P
20
10
0
-10
20
300
10000000 2175.00 3350.00 4525.00 S700.00 6875.00 805000 9225.00 10400 00 115750012750 00MHz
Freq. Reading | Factor Result Limit |Margin
No. MHz)  |@Buvim)| @By |(dBuvim) [(@Buvim)| @B) || Reme
1 2621500] 6419 | 1183 | 5236 | 7400 |-2164| peak
2 2621500| 5125 | -1183 | 3942 | 5400 |-1458] AVG
3 4008.000] 5100 | 678 | 4422 | 7400 |-2978| peak
) 4008.000| 4442 | 678 | 3764 | 5400 |-16236] AVG
5 5312.250] 5003 | -248 | 4845 | 7400 |-2555| peak
6 5312.250| 4374 | 248 | 4126 | 5400 |-1274| AVG
7 7603.500] 50.59 200 | 5259 | 7400 |-2141| peak
8 7603.500] 4374 200 | 4574 | 5400 | 826 AVG
9 10282.500] 51.06 430 | 5536 | 7400 |-1864| peak
0 10282.500| 4328 430 | 4758 | 5400 | 642 AVG
K 11939.250| 50.88 626 | 5714 | 7400 |-16.86| peak
2 11939.250| 42.12 626 | 4638 | 5400 | 562 AVG
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802.11b: Middle Channel 2437MHz (Horizontal)

90.0  dBuV/m

20
vﬂ.q F .
1000.0000 2175.00 3350.00 4525.00 5700.00 6875.00 8050 00 9225.00 1040000 11575 0012750 D0MH2z
No | i) |@Buvin)| @8y | camovim) |ia@ovim| cagy || Reme
1 4019750 5024 | 647 | 4377 | 7400 |-3023] peak
2 4019750 5284 | 647 | 4637 | 5400 | -763| AVG
3 5171.250| 5164 368 | 4796 7400 |-2604| peak
4 5171.250] 4400 | -368 | 4032 5400 |-13.68] AVG
5 7286.250| 5066 256 | 5322 7400 |-20.78| peak
6 7286.250| 3969 256 | 4225 | 5400 |-11.75] AVG
7 9906 500| 50.38 493 | 5531 7400 |-1869| peak
8 9906 500| 40.44 493 | 4537 | 5400 | -863| AVG
9 11492.750| 48.95 667 | 5562 7400 |-18.38| peak
10 11492.750| 40.04 6.67 47 61 5400 | 639 | AVG
I 12479.750| 50.44 6.85 57 29 7400 |-16.71| peak
12 12479.750| 41.82 685 | 4867 | 5400 | 533 | AVG
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802.11g: Middle Channel 2437MHz (Vertical)

900  dBuV/m

-20
1000.0000 2175.00 3350.00 4525.00 5700.00 5875.00 805000 9225.00 1040000 115750012750 00MHz
No. (iflrﬁ&) (Egﬂs;Prﬁ) F(adg;?r (d%?:i;gn (dBWVIm) hlzrsg)m pelector| Remark
1 1705.000| 63.74 | -12.35 | 51.39 | 74.00 |-22.61| peak
2 1705.000] 5080 | -1235 | 3845 | 5400 |-1555| AVG
3 4019.750| 51.01 675 | 4426 | 7400 |-29.74| peak
] 4019.750| 4433 | 675 | 3758 | 5400 |-16.42| AVG
5 5194.750| 5035 | -2.05 | 4830 7400 |-25.70] peak
6 5104 750| 43.35 205 | 4130 5400 |-12.70] AVG
7 7192.250| 5047 2.36 5263 7400 |-21.17| peak
8 7192.250| 43.06 236 | 4542 5400 | -8.58| AVG
9 9824.250| 50.76 374 | 5450 | 7400 |-1950| peak
10 9824250 43.88 374 | 4762 5400 | 638 | AVG
11 11845.250| 50.36 6.22 56 58 7400 |-17.42| peak
12 11845250 42.03 622 | 4825 | 5400 | -575| AVG
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802.11g: Middle Channel 2437MHz (Horizontal)

dBuV/m

B 8 5§ 8 8 2 B

20
0.4
1000.0000 2175.00 3350.00 4525.00 5700.00 6875.00 805000 9225.00 1040000  11575.0012750.00MHz
No. ('r:vm) (ﬁéﬂffﬂﬂ; F(Zg;?r (d%?\'::—tn) (@BuVim)| (d) || Reman
1 2600.750] 5175 | 780 | 43095 | 7400 |-3005| peak
2 2609.750| 4425 | 7.80 | 3645 | 5400 |-17.55] AVG
3 3726000 4861 | 6.70 | 4182 | 7400 |-32.18| peak
2 3726000 4145 | 670 | 3466 | 5400 |-19.34] AVG
5 5053750| 5148 | 393 | 4755 | 7400 |2645| peak
6 5053750| 4426 | 393 | 4035 | 5400 |-1365| AVG
7 7427250| 5006 | 2686 | 5274 | 7400 |-2126] peak
) 7427250| 4206 | 2686 | 4564 | 5400 | 836] AVG
9 10035.750] 5017 | 512 | 5529 | 7400 |-18.71| peak
10 | 10035750] 4213 | 512 | 4725 | 5400 | 675| AVG
1 | 12115500 5061 | 642 | 57.03 | 7400 |-16.97| peak
2 | 12115500 4220 | 642 | 4862 | 5400 | 538| AVG
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802.11n: Middle Channel 2437MHz (Vertical)

90.0  dBuV/m
Limit- —
80 AVG: —
7
60 1
Z % ol
50 I T ol e 12
e ° ° o
40 0
L]
30
20
10
0
-10
20
-30.0
1000.0000 2175.00 3350.00 4525.00 5700.00 6875.00 8050 .00 9225.00 1040000  11575.0012750.00MHz
Freq. Reading | Factor Result Limit |Margin
No- | (MHz) |@Buvim)| (dB) |(dBuvim) |@Buvim)| (@B) || Remer
1 2210250 5535 | -11.14 | 4421 | 7400 [-29.79] peak
2 2210.250| 4868 | -11.14 | 3754 | 5400 [-16.46] AVG
3 4160.750| 5066 | 632 | 4434 | 7400 |-29.66] peak
4 4160.750| 4400 | 632 | 37.68 | 5400 |-16.32| AVG
5 5288.750| 5063 | -2.39 | 48.24 | 74.00 |-25.76| peak
6 5288.750| 4373 | -2.39 | 4134 | 5400 |-12.66] AVG
7 7709.250| 5108 | 207 | 5315 | 7400 |-20.85] peak
8 7709.250| 4445 | 207 | 4652 | 5400 | -7.48| AVG
9 10035750 5101 | 393 | 5494 | 7400 |-19.06| peak
10 | 10035.750| 4368 | 393 | 4761 | 5400 | 639| AVG
11 12233000 5018 | 665 | 56.83 | 74.00 |-17.17| peak
12 | 12233.000] 4188 | 665 | 4853 | 5400 | 547 | AVG
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802.11n: Middle Channel 2437MHz (Horizontal)

0.0 dBm
Limit: —_—
B0 AVG —
70
60 1
5 ) 3
3 e 12
- e P R
4
o T T G & et S
" M2 Nl
20
10
0
10
20
-30.0
1000.0000 2175.00  3350.00 4525.00 5700.00 687500 8050.00 922500 1040000 11575.0012750.00MHz
Freq. Reading | Factor Result Limit  |Margin
No. (MHz) (dBm) (dB) (dBm) (dBm) (dB) Detector | Remark
1 2035035 48.30 -8.53 39.77 7400 |-3423| peak
2 2035035 4094 -853 324 5400 |-21.59| AVG
3 4881.381| 52.39 -4 41 4798 7400 |-26.02| peak
4 4881381 4473 -4.41 40.32 5400 |-13.68] AVG
5 7233.734| 50.32 251 52.83 7400 |-21.17| peak
6 7233734 4272 2.5 4523 5400 | -877| AVG
7 8551.051| 4793 319 51.12 7400 |-22.88| peak
8 8551.051| 4133 3.19 4452 5400 | -948| AVG
9 10044.795| 49.67 5.13 54.80 74.00 |-19.20| peak
10 10044795 4215 513 4728 5400 | 672 AVG
11 12126627 51.10 6.44 5754 7400 |-16.46| peak
12 12126 627 42.25 6.44 4869 5400 | -531| AVG

Test Frequency : 12.75GHz ~ 25GHz

The measurements were more than 20 dB below the limit and not reported.
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BT BLE:

Test Frequency: 9KHz~30MHz
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The measurements were more than 20 dB below the limit and not reported.
Test Frequency : 30MHz ~ 1GHz

GFSK Low Channel 2402MHz(Vertical)

80.0 dBm
. oo . . ; Limit: -
70 o (RS SO SRS SO S S0t S - S—— AR S Margin:  —
G0 | i
50 ]
40
30
20
10
0
P S T S N O O 08
S S S O L SO SRR N JO SO 0 10
-30 | | L I I | |
-40.4 : ! ! I ! ! : :
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Vo | ity | ] et | e | [ ouer | sens
1 35.7552| 49.36 -15.65 33.71 40.00 | -6.29| QP
2 656.6239( 48.50 -14.53 33.97 40.00 | -6.03| QP
3 111.4930| 46.64 -13.71 32.93 43.50 [-10.57| QP
4 144.5619| 40.11 -16.23 23.88 43.50 |-19.82| QP
5 242.1814| 42.54 -11.14 31.40 46.00 [-14.60f QP
6 411.4583| 33.93 -6.25 27.68 46.00 [-18.32| QP
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GFSK Low Channel 2402MHz(Horizontal)
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800 dBm
: : : Limit: —
70 | beoones e T B IR oo SRRty RESTEY SR Margin:  —
60
50
40
30
20
10
1]
T O A S S SO A SO SRR S AU SR S S
L S-S B N
-30
-40.4 : : : I : : ! :
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
o | ity [caamo] oo | e T e g e
1 35.79563( 41.90 -15.65 26.25 40.00 [-13.75] QP
2 67.7302| 49.31 -14.75 34.56 40.00 | -5.44| QP
3 101.7685( 49.82 -13.20 36.62 43.50 | -6.88| QP
4 237.9683| 50.41 -11.25 39.16 46.00 | -6.84 | QP
5 344.0182| 33.02 -7.37 25.65 46.00 [-20.35| QP
6 752.56291| 29.57 -0.01 29.56 46.00 [-16.44| QP

Waltek Testing Group Co., Ltd.
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Test Frequency : 1GHz ~ 12.75GHz
Remark: The current test plots doesn’t have the fundamental signal, It's blocked by the filter
GFSK Low Channel 2402MHz(Vertical)
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900  dilm
Limit: —
#0 AVEG: —
{1
60 1
50 ""W‘\ Whuﬂﬁ“‘r |2
MAMM,WMM*«*M .
" w\/l»«w-fr%"q
a0
20
10
0
0
-20
-30.4 i i
1000.0000 2175.00  3350.00 452500 570000 GO75.00  ©050.00 922500  10400.00  11575.0012750.00MHz
Freq. Reading | Factor Result Limit  |Margin
No- 1 mHz) | @Bm) | @B) | @Bm) | @Bm) | (@B) || Reme
1 2612976 50.25 -1.79 42.46 74.00 |-31.54| peak
2 2612.976| 43.51 -1.79 3572 5400 |-18.28( AVG
3 J613.727| 4854 -6.91 41.63 7400 |-32.37| peak
4 613,727 41.58 -6.91 34.67 54.00 |-19.33 AVG
& 4885270 52.39 -4.40 47.99 7400 |-26.01| peak
6 4885.270| 44.46 -4.40 40.06 54.00 |-13.94( AVG
7 7604.960| 49.80 2.76 52.56 7400 |-21.44] peak
8 76049601 43.00 2.76 4576 5400 | -8.24 AVG
g 10053.858| 4917 513 54.30 7400 |[-19.70| peak
10 10053.858| 4237 513 47.50 5400 | -850 AVG
1 12137775 50.10 G6.45 56.55 74.00 |-17.45] peak
12 12137775 42.28 G6.45 4873 5400 | -5.27 | AVG
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GFSK Low Channel 2402MHz(Horizontal)
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Limil: —
AVG: e

70

50

40

30

20

A0

20
-30.0 H H
1000.0000 2175.00 3350.00 4525.00 5700.00 6875.00 BOS0.00 922%.00 10400.00 11575.0012750.00MH 2

Vo | ity | T T e T o T oo o

1 2459.920| 4927 -7.96 41.31 7400 |-3269| peak

2 2459 920 4247 -7.96 34 .51 5400 |-1949| AVG

3 4202.405| 51.31 -6.13 4518 7400 |-2882| peak

4 4202.405| 4456 -6.13 38.43 5400 |-1557| AVG

5 5179.609| 51.14 -3.66 47.48 7400 |-26.52| peak

6 5179.609| 44.21 -3.66 40.55 5400 |-13.45| AVG

7 7298.848| 4916 2.56 51.72 7400 |-2228| peak

8 7298.848| 4219 2.56 4475 54.00 | -9.25| AVG

9 9924.349| 48.88 4.96 53.84 7400 |-20.16| peak

10 9924 349| 4161 496 46.57 5400 | -743| AVG

11 11972.946| 50.83 6.31 5714 7400 |-16.86| peak

12 11972.946| 41.16 6.31 47 .47 54.00 | -6.53 | AVG

Test Frequency: 12.75GHz~25GHz

The measurements were more than 20 dB below the limit and not reported.
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8 Conducted Spurious Emissions

Test Requirement: FCC CFRA47 Part 15 Section 15.247

Test Method: KDB 558074 D01 15.247 Meas Guidance v05 August 24, 2018;
ANSI C63.10:2013

Test Result: PASS

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under
this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
Section 15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as
defined in Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).
8.1 Test Procedure

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the
spectrum;
2. Set the spectrum analyzer:
a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to _ 1.5 times the DTS bandwidth.
c) Set the RBW = 100 kHz.
d) Set the VBW _[3 X RBW].
e) Detector = peak.
f) Sweep time = auto couple.
g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum PSD level.
Note that the channel found to contain the maximum PSD level can be used to establish the

reference level.

Waltek Testing Group Co., Ltd.
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8.2 Test Result

Remark: For the WIFI, Both antenna 0 and antenna 1 are tested, and only the worst data antenna 0 is put in

the report
9KHz — 30MHz

802.11b

Low Channel

Agilent Spectrum Analyzer - Swept SA
0 FL F 509 AL EASE: PULSE LIGH AUTO
Marker 1 368.892000 kHz Avg Type: RMS
PNO: Fast G Ttig:Free Run AvglHold>111
IFGain:Low #Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm -38.304 dBm

L’
he
e
“Minahterion, | 4 . )
Rt VT I TR P T A AT S L U SR AR TRt Y

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733 ms (1001 pts),
|m=.n STATUS ! AC coupled: Accy unspec'd < 10MHz

Middle Channel

Agilent Spectrum Analyzer - Swept SA

U RL F E ENSE:PULSE LGN ALITO

Marker 1 368.892000 kHz . Avg Type: RMS
PNO: Fast 5o THg:Free Run AvglHeld>11

IFGain:Low HAtten: 30 dB

Ref Offset 05 dB
Ref 20.50 dBm

!
'\
1

W

‘h"'""l“L,ﬂ A,
e ™ | ln,ﬂl.lHLJh.h\nq,.m.ﬂ-_LM.,-‘,‘n.-‘,;uh'l,.nﬁ\‘u_,«,lw.‘\..‘h,,Mq‘Mr;.u_‘ﬁ‘h-w1_L¢1a,<_“lspr\h%4_wj.ﬂ,,uq,,r_‘_Mw. e

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733 ms (1001 pts),
STATUS 1 AC coupled: Accy unspecd < 10MHz__|

Waltek Testing Group Co., Ltd.
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High Channel
Agilent Spectrum Analyzer - Swept SA

B RL [ RETS0G ] ALIGNAUTO

Marker 1 368.892000 kHz i Avg Type: RMS
PHO: Fast o  Trig: Free Run Avg|Hold>111
IF Gain:Low #Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm

N

WI“MWM\'-'M-"M«lﬂw‘fw-Jlu-.-.w\ayvi\'.,‘»rum,-wpva-mUm‘4‘1.J.h«\lf-‘.l&w'.m'}ﬂ,w.lm‘_;,w,)\' by

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733 ms (1001 pts)
STATUS | AC coupled: Accy unspec'd < 10MHz

802.11g

Low Channel
Agilent Spectrum Analyzer - Swept SA

d Rl F G
Marker 2 368.892000

A ENSE:PULSE ALIGNAUTO A0:57:57 AM
kHz Avg Type: RMS
PHO: Fast o  1rig: Free Run Avg|Hold> 111
IFGain:Low #Atten: 30 dB
Ref Offset 05 dB
Ref 20.50 dBm

W, }
Mwhﬁdhﬁ.ﬂ T,

\J,ﬁu:‘l.q\-\-‘m'lbl.a.-n'dm,M,“-u,-q|fl,1‘n‘...ff.-.:,,v‘J'\,r-n‘A‘\-JvL»mA*M‘.nw“"lff k-l A et

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733 ms (1001 pts)
|M.<.n STATUS | AC coupled: Accy unspec'd < T0MHz
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Middle Channel

Agilent Spectrum Analyzer - Swept SA

ENSE PLLSE ALIGH ALITO
Marker 1 368.892000 kHz 5 Avg Type: RMS
P st 50 Trig: Free Run AvglHeld>11
ow HAtten: 30 dB

Ref Offset 05 dB
Ref 20.50 dBm

Adpn, T TR TR TSRSV ) N T R "‘F"l\\M"\-‘w&i{"bJH'.ﬁ-M—hw\‘ll\M i

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733ms (1001 pts)

sTATUS t AC coupled: Accy unspec'd < 10MHz

High Channel

Agilent Spectrum Analyzer - Swepl SA
RLIGH ALITO A0:57:27 AM Apr 27, 2021
Marker 1 368.892000 kHz . Avg Type: RMS
:Fast (50 Trig: Free Run AvglHeld>11
ow #Atten: 30 dS

Ref Offset05 dB
Ref 20.50 dBm

i

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733 ms (1001 pts)

STATUS| | AC coupled: Accy unspec'd < 10MHz
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802.11n HT20

Low Channel

Agilent Spectrum Analyzer - Swept SA
0 FL F 509 AC
Marker 2 368.892000 kHz ) Avg Type: RMS
PNO: Fast Trig: Free Run Avg|Hold>11

IFGain:Low #Atten: 30 dB

ENSE:PULSE ALIGN AUTO 10:56: 16 AN A

Mkr2 369 kHz

Ref Offset 0.5 dB
Ref 20.50 dBm -37.984 dBm

nl""“f .
r‘\M.{ " W.UI gl \m\[\,- g,

Wug.‘hhw,.,x..{.,w.,;\,.],,;l\.J.L..J el Pl A o i ey

Stop 30.00 MHz
#VBW 300 kHz¥ Sweep 3.733 ms (1001 pts)
sTaTuS ! AC coupled: Accy unspec'd < 10MHz

Middle Channel

EAGE: PLLSE ALIGH ALITO
Avg Type: RMS
PNO: Fast o)  1rig:Free Run AvglHold>111
IFGain:Low #Atten: 30 dB

Agilent Spectrum Analyzer - Swept SA
P R [ RE [ S0¢

508 A~
Marker 2 368.892000 kHz

10:58:27 AM

Mkr2 369 kHz

Ref Offset 05 dB
Ref 20.50 dBm -37.618 dBm|

Wyt ans 0
My ‘W‘-N“L"m‘ﬂ-'n\'\L"-Mm'\lp.l.p,(’-ﬂnw‘dﬂl14\51.\{Jp\wm’r'\kﬂ_‘.'w,J,\\h,mmf.qJ.n.l-*\JJw’tM.“'WM-\:.N At

Stop 30.00 MHz
#VBW 300 kHz* Sweep 3.733 ms (1001 pts)
STATUS | AC coupled: Accy unspecd < 10MHz |
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High Channel

Agilent Spectrum Analyzer - Swepl SA
Marker 2 368.892000 kHz

ENE PULSE BLIGH ALITO!

Avg Type: RMS
PNO: Fast o  Trig:Free Run AvglHeld>111
IFGain:Low #Atten: 30 dB

10:58;37 AM Apr 27, 2021

Ref Offset05 dB
Ref 20.50 dBm

MM b o o A e et e A L, b B v

Stop 30.00 MHz
Sweep 3.733 ms (1001 pts)

sTaTUs. | AC coupled: Accy unspec'd < 10MHz

#VBW 300 kHz*

802.11n HT40

Low Channel

Agilent Spectrum Analyzer - Swept SA

ENSE:FULSE ALIGNAUTD
Avg Type: RMS
PNO: Fast 0  1rig:Free Run AvglHold>11
IFGain:Low #Atten: 30 dB

10:55:05 AM Apr

Marker 2 368.892000 kHz

Ref Offset0.5 dB
Ref 20.50 dBm

sl Mg
e, et A e b B g

Stop 30.00 MHz
Sweep 3.733ms (1001 pts)

1 AC coupled: Accy unspecd < 10MHz

#VBW 300 kHz*
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Agilent Spectrum Analyzer - Swept SA

1 TS T T
Marker 2 368.892000 kHz

Ref Offset 0.5 dB
Ref 20.50 dBm

N
A
A

" J‘,w'ql”“ ek

Page 37 of 124

Middle Channel

EHSE PULSE ALIGNAUTO
Avg Type: RMS
Trig: Free Run Avg|Hold>1M1

PNO: Fast )
S, % artan: 30 48

IFGain:Low

T
T AT S T P

#VBW 300 kHz*

STATUS 1 AC coupled: Accy unspec'd < 10MHz

10:56:56 AW Apr 27,

Ml

Stop 30.00 MHz
Sweep 3.733 ms (1001 pts);

Agilent Spectrum Analyzer - Swept SA
F

[Marker 2 368.89200!

Ref Dffset0.5 dB
Ref 20.50 dBm

ly
‘”‘J
[ T
) lln". "“'“W’"”‘l'l"lh‘ﬂi?nrk'r\,«,‘l-fdlw‘#.lb||*r\uv‘y‘hh‘hamw,¢w.n,m.\l‘h|ml"hq"rljj-ﬂb'lt-f.l-l‘-,u,nfwwfymb'»m\,w

F#Res BW 100 kHz

High Channel

PULSE BALIGNAUTO
Avg Type: RMS
PNO: Fast )  1rig:Free Run Avg|Hold=> 11

IF H#Atten: 30 dB

#VBW 300 kHz*

sTatus| ! AC coupled: Accy unspec'd < 10MHz

10:58:47 &AM Apr 27,

Stop 30.00 MHz
Sweep 3.733 ms (1001 pts)
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BLE
Low Channel
Offs 0.50 dB * RBW 100 kHz
* Att 30 dB *VBW 300 kHz M1[1] -36.40 dBm

Batt Ref 20.50 dBm SWT 5ms 578.000000000 kHz
:1':; 10 dBm

-10 dBm

-60 dBm %Wu dlehods s duhab o b b

-70 dBm

Start 9.0 kHz

Stop 30.0 MHz

Middle Channel

Offs 0.50 dB * RBW 100 kHz
“Att 30dB * VBW 300 kHz M1[1] -37.82 dBm
Batt Ref 20.50 dBm SWT 5ms 578.000000000 kHz
1Pk ‘
Max 10 dBm
-60 dBm %\_J'..NTJ.L"L‘ wuuw‘ a— et
-70 dBm
Start 9.0 kHz Stop 30.0 MHz
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High Channel

Offs 0.50 dB RBW 100 kHz

Att 30 dB VBW 300 kHz M1[1] -35.85 dBm

Ref 20.50 dBm SWT 5ms 578.000000000 kHz
1Pk [
Max 10 dBm

-10 dBm

-20 dBm

30 dBm

-50 dBm = ’"\,%“
-60 dBm WHLJW X TP TR [T ‘Lr o rlu“ e
=70 dBm

Start 9.0 kHz Stop 30.0 MHz
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Above 30MHz

Low Channel
Agilent Spectrum Analyzer - Swept SA
B0 RL | AF [SDe A ENSE PULSE RLIGNAUTO
Display Line -32.19 dBm . Avg Type: RMS
i) Trig: Free Run Avg|Held>11
F d t I ow #Atten: 30 dB
u a e a Ref Offset 0.5 dB
Ref 20.50 dBm
1
\
Stop 25.00 GHz
#VBW 300 kHz* Sweep 3.081 s (1001 pts)
X A FUNCTION FUNCTION WIDTH FUNCTION VALUE
[1[f] ~ 2402GHz{ -11876dBm| [ [ ]
[1[f|  23752GHz| 67206dBm | | 000000000 |
e s E——
EE——_—"—,—,...__,
]
L [ . _______________|
>
WsG STATUS
Middle Channel
Agilent Spectrum Analyzer - Swept SA
ENSE:PULSE ALIGNAUTO 034,06 8M Apr 27, 2021
Display Line -31.95 dBm . Avg Type: RMS
PNO: Fast 5o Ttig:Free Run AvglHeld>11
IF 0w HAtten: 30 dB
Fundamental Ref Offsst 05 48

Ref 20.50 dBm

'1

Stop 25.00 GHz
#VBW 300 kHz* Sweep 3.081 s (1001 pts)

MEA MODE TRC SCL IS ¥ FUNCTION FUNCTION WIDTH FUNCTION WallE ~
G N1 2.427 GHz A1948dBm| |
2 | f 23.152 GHz B8448eBm| | 000 0|
0 ]

MsG STATUS
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